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FCC TEST REPORT Report No. : F462907

1. General Description of Equipment under Test

1.1. Applicant

KYE Systems Corp.
No. 492, Sec. 5, Chung Hsin Rd., San Chung Taipei Hsien, 241, Taiwan, R.O.C.

1.2. Manufacturer

Same as 1.1

1.3. Basic Description of Equipment under Test

Equipment : GamePad
Trade Name : Genius

Model No. : Wireless G-12X
FCC ID : FSUGGO0005

Power Supply Type : DC 5+0.5V (Rx) / DC 3V (Tx)

SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No. : 20f37
FAX : 886-2-2696-2255 Issued Date : July 17, 2004
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1.4. Feature of Equipment under Test

Transmitter

Product Feature & Specification

Type of Modulation FSK
Number of Channels 1
Carrier Frequency of each channel 27.045 MHz

Type of Antenna

Integral Antenna

Function Type

Transmitter

Power Rating (DC/AC, Voltage) 3VDC
Receiver

Product Feature & Specification
Type of Modulation FSK
Number of Channels 1
Carrier Frequency of each channel 26.59 MHz

Type of Antenna Integral Antenna

Function Type Receiver

Power Rating (DC/AC, Voltage) 5VDC
SPORTON International Inc. FCC ID : FSUGG0005
TEL : 886-2-2696-2468 Page No. : 3o0f 37
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a.

The EUT pursuant to ANSI C63.4-2001 and configuration operated in a manner which tended to
maximize its emission characteristics in a typical application.

The complete test system included DELL Notebook, VIEWSONIC Monitor, EPSON Printer and EUT
for EMI test.

The following test modes were tested for conduction test:

Mode 1: Link mode for receiver

The following test modes were tested for radiation test:

Mode 1: X Plan

Mode 2: Y Plan

Mode 3: Z Plan

Frequency range investigated: radiation 25 MHz to 1000MHz.

2.2. Description of Test System

ltem Asset Model Name Power Cord S/N
Notebook (DELL) D500 N/A SP0005
Monitor (VIEWSONIC) VCDTS21553-3P Shielded, 1.7m SP0007
Printer (EPSON) SYLUS COLRO 680 Shielded, 1.35m SP0017
SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No.  : 40f37
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2.3. Connection Diagram of Test System

T Nh

Printer Notebook Monitor

2.4. List of Measurements and Examinations

FCC Rule Description of Test Result

15.227(a) |Field Strength within band Pass

15.227(b) [|Field strength outside band Pass
SPORTON International Inc. FCC ID : FSUGG0005
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3. Test Software

The EUT kept transmitting signals at fixed frequency.

SPORTON International Inc. FCCID : FSUGGO0005
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4. General Information of Test

4.1. Test Facility

Test Site Location : No. 52, Hwa Ya 1St Road, Hwa Ya Technology Park,
Kwei-Shan Hsiang, TaoYuan Hsien, Taiwan, R.O.C.
TEL : 886-3-3273456
FAX : 886-3-3180055

Test Site No. : 03CHO3-HY

4.2. Test Voltage

DC 4.5V

4.3. Standard for Methods of Measurement

ANSI C63.4-2001

4.4. Frequency Range Investigated
FCC Part 15, Subpart C 15.227

4.5. Frequency Range Investigated

Radiation: from 25 MHz to 1000 MHz

4.6. Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No. : 70f37
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5. Test of Conducted Emission

Conducted emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return
leads of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was
placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to determine the
position produced maximum conducted emissions.

5.1. Major Measuring Instruments

® Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of the line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
SPORTON International Inc. FCC ID : FSUGG0005
TEL : 886-2-2696-2468 Page No. : 80f37
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5.3. Test Result of Conducted Emission

5.3.1 Frequency Range of Test : 150kHz to 30 MHz
Test Mode : Mode 1

*  Temperature : 26°C
*  Relative Humidity : 53 %

I The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
&0

Date: 2004-07-09 Time: 11:38:34

CISPR/ICHSWCCI-B

CISPR/CHSVCCI-B AY

1 ‘
[ I
I i I
4 i
b
-, 015 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : site
Condition : CISPR/CHMS/VCCLE 2004 2001/004 LINE
EUT : 27TMHz Receiver
POWER: AC 110V / 60Hz
MODEL : WG-12X
RERO : Link mode
Over Limit Bead LISHN Cable
Freq Lewvel Limit Line Lewvel Factor Los=s Remark
MH= dBulf dB dBulf dBulf de dB
i 0.1507%70 42 62 -23.34 65.%6 42 51 0_10 0.01 QP
2 0.1507%70 27.10 -28.86 55.96 26.99 0_10 0.01 Average
3 0.17671T60 41.%9 -22. 65 64.64 41 88 0._10 0.01 QP
4 0. 1767760 25_42 -29.22 54 64 25.31 0_10 0.01 Average
5 0.1965370 42 46 -21.30 63.76 42 35 0_10 0.01 QP
& D0.1965370 28_65 -25.11 53.76 28.54 010 0.01 RAverage
T0.2442230 26.9%% -24.97 &1.925 36.87 0._10 0.01 QP
8 0.2442230 19.15 -32.80 51.9%5 19.04 010 0.01 Average
2 0.3050%10 29.9%% -20.12 50.10 29 86 0_10 0.02 Average
i0 ©0_3050%10 31.87 -28.23 £0.10 3175 0_10 0.0z 0P
11 9. 160 32.47 -27.53 &0.00 32_ 16 0n_z0 0.11 Qp
12 9. 160 25.02 -24_ %% 50.00 24.71 0n_z20 0.11 Average
SPORTON International Inc. FCCID : FSUGG0005
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- Level (dBuV) Date: 2004-07-09 Time: 11:41:31

\ CISPRICHSVCCL-B
!
1

CISPRICHSWCCI-B AV

i, |
40 | |'
4 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : site
Condition : CISPR/CNS/WCCLB 2004 2001/004 NEUTRAL

EUT : 2TMHz Receiver
POWER: AC 110% / 60Hz
MODEL : WG-12X
MEMO :Link moede
Dver Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Lozgs Remark

MH= dBulr dB dBul dBulf dB dB
i 0.1540270 41.23 -24.55 65.718 41.12 0_10 0.0l QP
2 0_1540270 25.79 -29_99 A©5_ 78 2Z2H_68 0_10 0._01 Avrerage
3 01815220 42771 -21.65 64.42 42.66 0_10 0.0l QP
4 0.1815220 25.47 -28_95 B54.42 25.36 o_10 0. 01 Average
5 0.2028850 39.64 -23_.85 63.49% 39.53 o_10 0.0l QP
6 O0_2028850 24_30 -2%_19% 53 4% 24_19 0_10 0._01 Rvrerage
T D 2291780 33.94 -Z2%8_.5h4 HZ. 4% 33.83 0_10 o.01 QP
g8 0.22%1780 12.09 -33.3%9 52. 4% 18.9% o_10 0. 01 Average
9 0.2507790 29.68 -22.05 51.13 29.57 o_10 0. 01 Average
i0 0.250779%0 39._66 -22_07 61.73 39.585 0_10 0.0l QP
11 8. 460 36.22 -23_.78 w0_.00 35.94 D_18 o_10 QP
’12 . 460 31.73 -1%_.27 5HO.00 31.45 0_18 0. 10 fAverage
(—
o)
Test Engineer :
Jay
SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No. : 10 of 37

FAX : 886-2-2696-2255 Issued Date : July 17, 2004



FCC TEST REPORT Report No. : F462907

6. Test of Radiated Emission

Radiated emissions from 25 MHz to 1 GHz were measured with a bandwidth of 120 kHz according to the
methods defines in ANSI C63.4-2001. The EUT was placed on a nonmetallic stand, 0.8 meter above the
ground plane, as shown in section 6.3. The interface cables and equipment positions were varied within

limits of reasonable applications to determine the positions producing maximum radiated emissions.

6.1. Major Measuring Instruments

o Amplifier (HP 8447D)
RF Gain 30 dB
Signal Input 100 KHz to 1.3 GHz
o Test Receiver (SCHAFFNER SCR3501)
Resolution Bandwidth 120 KHz
Frequency Band 9K-1GHz
Quasi-Peak Detector ON for Quasi-Peak Mode

OFF for Peak Mode

SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No. : 11 0of 37
FAX : 886-2-2696-2255 Issued Date : July 17, 2004
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of
a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a half wave dipole and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength both horizontal polarization and vertical
polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions which do not have 3
dB margin will be repeated one by one using the quasi-peak method and reported.

SPORTON International Inc. FCCID : FSUGGO0005
TEL : 886-2-2696-2468 Page No. 1 12 0f 37
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6.3. Typical Test Setup Layout of Radiated Emission

Qe\nna

Equipment under Test

[ ] .
7|T J & % Testdistance — >

0.8 M

Ground Plane
\ \

Recei
TurnTable ecetver

SPORTON International Inc. FCCID : FSUGGO0005
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6.4. Test Result of Radiated Emission

6.4.1 Test Mode: Mode 1

Frequency Range of Test: from 30 MHz to 1000 MHz

Test Distance: 3m

Temperature: 26°C

Relative Humidity: 539

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at the minimum margin was marked by a frame in the following data

Level (dBu¥/m) Date: 2004-07-09 Time: 03:51:43
1
30
=2y 26.9 26.976 27.052 27128 27.204 27.28
Frequency (MHz)

Site C03CHOZ-HY
Condition : FCC CLASS-B 3m BIC-9124--301 HORIZOMNTAL
EUT | 2TMHz EIE R

Iodel CWG-12X
Power S 120Wac/o0Hz
Memoa ¥ Plan

Ower Limit Dead Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MHz dBul/m dE dBuW m dBul dE dE dE cm deg
1 27.040 47.78 -————— —————-— &0_37 14_83 0.04 Z8_05 Peak = ==
SPORTON International Inc. FCC ID : FSUGG0005
TEL : 886-2-2696-2468 Page No. : 14 of 37
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i Level (dBuW/m) Date: 2004-07-09 Time: 03:58:23

30
=21 26.96 21024 21.068 2752 27.216 27.28
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT | I7TMHz IR IR
Lilodel CWG-12XH
Power  :120%Vac/é0H:z
MMemno : X Plan
Ower Limit Bzad Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV m dE dEuW/m dEul dE dE dE cm deg
1 Z7.080 EB3. 86 —--———— —————- &67_08 14 _8Z 0.04 Z8.06 Peak = ==
SPORTON International Inc. FCC ID : FSUGG0005
TEL : 886-2-2696-2468 Page No. 1 15 0of 37
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Date: 2004-07-09 Time: 03:54:49

Level (dBuW/my)
80

FCC CLASS-B
-6dB
30
1
{ G
w 3 L g unirbaalimird
=21 30 G, 98. 132. 166. 200
Frequency {(MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT  :27MHz i85
Iodel CWiG-12XH
Fower :120Vac/f0Hz
Llemo : X Plan
Ower Limit B=ad Probe Cable Preanp nt  Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po= Po=s
MH= dEuV m dE dBuV,/m dBulW dB dB dB Cm deg
1 E4.140 1%.51 -20.3% 40.00 327.06 1loO.19 0.325 zZ7.99 Peak = ==
Z 21.000 1lo.7% —-29_Z2 40.00 E28.71 .57 0.44 27.94 Peak Ll e
3 l0z._ 000 8.76 -34_.74 43 L0 zE.72 10,321 0.54 z7.88 Peak gl Sk
4 135000 11.&55 -31.85 43.50 Z7.Z5 1ll1.%56 0.67 Z7.83 Peak i mTT
5 1g2._000 1Z.88 -30.62 43.50 zZ7.1l6 1lE.79 0.71 z7.78% Peak S S
& 189.000 13.31 -30.1% 43.50 ZE.75 l4._46 0.8z Z7.7E Peak L ol
SPORTON International Inc. FCC ID : FSUGG0005
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i Level (dBuW/m) Date: 2004-07-09 Time: 05:01:53
FCC CLASS-B
H6dB
|
|
30
4
: 3 M
-20
200 360, 520, 680, 840, 1000
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT 2T Hz SRR IR
Iodel CWG-123
Power  : 120Vac/d0Hz
MMemo : X Plan
Ower Limit B=ad Probe Cable Preanp nt  Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po= Po=s
MH= dEuV m dE dBuV,/m dBulW dB dB dB Cm deg
1 Zle. 000 12.42 -31.08 43.50 2Z24.85% 14 35 0.81 z7.64 Peak = ==
Z £42.000 11.04 -34_95 46.00 24_.95 1Z.89 0.923 z27.53 Peak Ll e
3 270,000 14_.67 —-31.33 46.00 Z8.45 1Z.54 1.0 z7.47 Peak gl Sk
4 297,600 Z0.6% -2E.21 45.00 33.82F 1314 1.04 E7.31 Peak T T
SPORTON International Inc. FCCID : FSUGG0005

TEL : 886-2-2696-
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Level (dBuv/m)
&0

Date: 2004-07-09 Time: 05:01:39

FCC CLASS-B
-6dB
30 1
2 4
MM ; T
=2 30 64, 98. 132. 166. 200
Frequency {(MHz)
Site S03CHD3-HY
Condition ; FOC CLASS-B 3m BIC-9124--301 VERTICAL
EUT | 2TMHz IR HEE
Model WG-12X
Fower  :120WVac/f0Hz
Memo ;X Plan
Ower Limit Bead Probe Cable Preamp int Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBul/m dE dBul/m dABull dE dE dE cm deqg
| 1 E4.140 EF5.10 -11.90 40.00 4E5.E55 10.13 0.35 E£7.93 Peak e =
Z ga0.830 12.9%96 —-Z1.04 40.00 36.89 S_E& 0.45 E7.94 Peak e S
2 las_000 10.%94 -32. 5 432,850 z7.97 10.31 0.84 E7.88 Peak e Sk
4 135.230 17.59 -25.21 43.E50 23.1% 11.56 0.7 EZ7.832 Peak T i)
5 182 60 16.E9 -E7.EZ1 43.E50 320.8532 1lz.81 0.7 E7.77 Peak i I
& 1g85_ 000 12.76 -30.74 4380 zE_ 20 14 48 0.8 ET7.72 Peak i e
SPORTON International Inc. FCCID : FSUGG0005
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Date: 2004-07-09 Time: 05:04:47

Level (dBuW/my)
80

30

FCC CLASS-B
HdE

L

SMWWW

200 360, §520. 680, &40, 1000
Frequency {(MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT D 27MHz ERR R
Iodel CWiG-12XH
Fower :120Vac/f0Hz
Llemo : X Plan
Ower Limit B=ad Probe Cable Preanp nt  Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po= Po=s
MH= dEuV m dE dBuV,/m dBulW dB dB dB Cm deg
1 Zle.000 1Z2.63 -30.87 43.50 Z5.10 14.38 0.81 z7.64 Peak = ==
Z £42.000 11.15 -34.85 45.00 2Z5.08 1lZ.89 0.923 z27.53 Peak Ll e
3 Z62_.600 15.1%8 -30.82 46.00 Z2.98 12532 1.0 z7.42 Peak gl Sk
4 z97.600 ZO0.z& -EE.T7E 45.00 33.38 1l3.14 l1.04 z7.31 Peak i mTT
5 JE3.Z00 13.03 -E7.37 45.00 z9.87 14 ELE l.06 z7.4% Peak S S

Test Engineer :

~ov)

Jay
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FCC TEST REPORT Report No. : F462907

6.4.2 Test Mode: Mode 2

Frequency Range of Test: from 30 MHz to 1000 MHz

Test Distance: 3m

Temperature: 26°C

Relative Humidity: 53%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at the minimum margin was marked by a frame in the following data
* Level (dBuVv/m} Date: 2004-07-09 Time: 03:37:20

30
= 26.96 27.024 27.083 27152 2i.216 2728
Frequency {(MHz)
Site c03CHO3-HY
Condition : FCC CLASS-B 3m BIC-9124--301 HORIZONMTAL
EUT  :27MHz SEiFiEg
Iodel CWG-12E
Fower 120V ac/é0Hz
Memo Y Plan
Ower Limit Bead Probe Cable Preamp Ant  Table
Freg Lewvel Limit Line Lewel Factor Los=s Factor Remark Po=s Pos
MH= dBuW/m dE dBulW/m dBEualr dE dE dB CIL deqg
1 L e L L5777 1l4_8E 0.8%2 E28_0& Peak B =5
SPORTON International Inc. FCC ID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

s Level (dBuW/my) Date: 2004-07-09 Time: 03:41:23

30
=21 26.96 27024 27.088 27152 27.216 27.28
Frequency {(MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT  :27MHz i85
Iodel CWiG-12XH
Fower :120Vac/f0Hz
Llemo : ¥ Flan
Ower Limit B=ad Probe Cable Preanp nt  Table
Freq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po= Po=s
MH= dEuV m dE dBuV,/m dBulW dB dB dB Cm deg
1 z7.040 44.31 --—-——-—- —-———-—- Ee.55 14_83 0.8% Z8.0&8 Peak = ==
SPORTON International Inc. FCC ID : FSUGG0005
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FCC TEST REPORT

Report No. : F462907

Level (dBuW/my)
80

Date: 2004-07-09 Time: 03:46:04

FCC CLASS-B
-6dB
30
il
W 1 y
=2 30 G 98. 132. 166. 200
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT D 2TMHz ERR S
Indel CWiG-12H
Fower  :120Vac/60Hz
Memo ¥ Plan
Owver Limit Bead Probe Cable Preamp int  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Pao=s
MHz dBuV/m dE dBEul/m dBull dB dE dB oI deg
1 E4.000 12.55 -Z1.4F 40,00 35,11 10.12 l.25 27.9% Peak E=es =S
4 g8l.000 10.81 -2%.1% 40.00 Z27.63 9.57 1.5 27.94 Peak Eas Sha
3 108000 9.78 -33.7¢ 43.50 g25.50 10.31 l.85 27.88 Peak S kT
4 135.230 13.2% -30.21 43.50 27.57 1ll.56& 1.9% 27.83 Peak e LT
5 162 _Z60 15.36 -E8_.14 43 .50 Z8.00 1&2.81 .32 z7.77 Peak == St
& 185.000 14.06 -E9_44 43 50 Z4.85 14 46 z.47 ZT7.7E Peak L e
SPORTON International Inc. FCCID : FSUGG0005
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FCC TEST REPORT

Report No. : F462907

s Level (dBuv/m) Date: 2004-07-09 Time: 05:18:12
FCC CLASS-B
LedB
|
|
30
4WWW
Triig
-20
200 360, 520. G0, 40, 1000
Frequency (MHz)
Site S03CHD3-HY
Condition : FCC CLASS-B 3m LOG-2111-221 HORIZONTAL
EUT  :27MHz EEiRiEE
Iodel CWiG-13X
Power  :120Vac/é0Hz
Llemo : ¥ Flan
Ower Limit Bead Probe Cable Preanp nt  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Po= Po=s
MH= dEuV m dE dBuV,/m dBulW dB dB dB Cm deg
1 Zle.000 13.73 —-29.77 43_.50 24.37 1435 .64 z27.64 Peak = ===
Z £42.000 12.51 -33.4%2 45.00 Z24_.54 1Z.89 £.81 27.53 Peak R i
2 Z70.000 13_E5EF -32.45 45.00 ZzZE.47 1Z.E54 Z2.96 Z7.4% Peak o i
4 JE3.Z00 Z0.4Z -E5.58 45.00 30.14 1l4. 52 3.18 2z7.4% Peak ! mTT
SPORTON International Inc. FCC ID : FSUGG0005
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FCC TEST REPORT

Report No. : F462907

Level (dBu¥/m)
1]

Date: 2004-07-09 Time: 03:3%06

FCC CLASS-B
-6dB
30
1
: i e
w .
=2 30 64, 98. 132. 166. 200
Frequency {(MHz)
Site S03CHD3-HY
Condition ; FOC CLASS-B 3m BIC-9124--301 VERTICAL
EUT | 2TMHz IR HEE
Model WG-12X
Fower  :120WVac/f0Hz
Memo ¥ Plan
Ower Limit Bead Probe Cable Preamp int Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBul/m dE dBul/m dABull dE dE dE cm deqg
[1 E4.140 EF1.14 -18.86 40.00 37.62 10.13 1.25 E7.93 Peak i ==5i ]
Z g0.830 14.74 -Z5.ze 40.00 31.57 S_E& 1.8 E7.94 Peak e S
2 lag. 000 11.22 -3232.27 42.E80 ze_.9%E5 10.31 1.2 E7.88 Peak e Sk
4 125_ 230 le.Lk7Y -26.923 432,50 20.25 11.%& 1.9% Z7.83 Peak T T
£ 1gz_ 260 18.74 -E4.76 43.E50 21.38 1Z.81 .32 E7.77 Peak b =
& 189000 14.45 -E9.05 43.50 EE.E4 14.48 £.47 E7.7E Peak s i
SPORTON International Inc. FCCID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

i Level (dBuW'm) Date: 2004-07-09 Time: 05:20:23
FCC CLASS-B
H6dB
|
=4
30

1 5 SMMW

200 360, 520. 680, 840, 1000
Frequency (MHz)
Site c03CHO3-HY
Condihon ; FOC CLASE-B 3m LOG-9111-2321 VERTICAL
EUT D 2TMHz SR E

Mlodel CWG-123
Power s 120Vac/é0Hz
MMemo : ¥ Plan

Ower Limit Bzad Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loszs Factor Remark Pos Pos
MHz d4dBuV/m dE dBul/m dBul’ dE dE dE cIm deqg
1 zle_ 000 14.45 -F3.05 43 .50 ZE.0% 14 36 z.64 z7.64 Peak == St
z Z43.000 13.08 -3Z.92 46.00 ZE.11 1Z.g39 Z.81 Z7.53 Peak L St
e z70_000 15.47 -30.52 4&6.00 Z7.3% 1Z.E4 Z.96 Z7.4F Peak ke Sk
=
N ;,T
Test Engineer :
Jay
SPORTON International Inc. FCCID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

6.4.3 Test Mode: Mode 3

Frequency Range of Test: from 30 MHz to 1000 MHz

Test Distance: 3m

Temperature: 26°C

Relative Humidity: 53%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at the minimum margin was marked by a frame in the following data
g LEVE! (dBUVIm) Date: 2004-07-09 Time: 04:19:15

30
= 26.96 27.024 27.083 27152 27216 2728
Frequency {(MHz)
Site -03CHO3-HY
Condition : FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT D2TMHz R R
Iodel CWG-12E
FPower 120Vac/d0Hz
Memo . Z Plan
Ower Limit Bead Probe Cahle Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Po=s
MH= dBuW/m diE dBuW/m dBEulr dE dE dB CI deg
1 27.0&80 48 .38 ————-=- ————-- 6071 14 8Z 0.83 Z82_0& Peak e =
SPORTON International Inc. FCC ID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

& Level (dBul/my) Date: 2004-07-09 Time: 042709

L | |

30

=2 26.96 21.024 27.088 27152 27.216 27.28
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT - 2TMHz iR IEIT

Model CWG-133
Power :120Vac/i0Hz
Mema - Z Plan

Ower Limit RBzad Probe Cable Preanp Ant  Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos Paos
MHz d4dBuV/m dE dBul/m dBul’ dE dE dE cIm deqg
1 L e e S5.09 1l4.83 0.8% zB8.0& Peak =i SEat
SPORTON International Inc. FCCID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

& Level (dBul/my) Date: 2004-07-09 Time: 0&:23:49
FCC CLASS-B
| -6db
I
30
1
&
w h [~
3
=2 30 G 98. 132. 166. 200
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT D 2TMHz ERR S
Liodel CWG-12XH
Power  : 120Vac/ilHz
Memo  :Z Plan
Owver Limit Bead Probe Cahle Preamp int Table
Freq Lewvel Limit Line Lewel Factor Loszs Factor Remark Pos Pos
MHz dBuV/m dE dBEul/m dBEull dE dE dB oI deg
1 54.140 19.42 -z0.58 40.00 35.97 10.1%9 l.25 27.99 Peak =i SEat
z 8l.000 10.75 -23.2&5 40,00 27.57 9.57 1.55 27.94 Peak s Sl
3 l08._000 .79 -33.71 43.850 E5.51 10.31 1.85 z7.88 Peak ke i
4 135. 000 11.785 -31.75 43.50 Z&.03 11.E6 1.9% Z7.83 Peak oo =TT
£ 1gZ._ 000 13.07 -30.42 43.80 ZE .75 1z.79 .31 Z7.7%8 Peak =i =5
& 129.000 15.94 -E7_E& 43,50 Z&.73 l4.d46 Z.47 ZT7.7E Peak L Sl
SPORTON International Inc. FCCID : FSUGG0005
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FCC TEST REPORT

Report No. : F462907

Date: 2004-07-09 Time: 05:11:37

Level (dBuv/m)
&0

FCC CLASS-B
L6dB
|
|
30
q
3
il
-20
200 360. 520. G&0. 340. 1000
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-2111-221 HORIZONTAL
EUT DTN Hz SRR HETE
Iodel CWG-12H
Fower :120Vac/60Hz
Iemo : Z Plan
Owver Limit Bzad Probe Cable Preanp int Table
Freg Lewvel Limit Line Lewvel Factor Los=s Factor Remark Po=s Pos
MHz dBuV/m dE dBulW/m dBull dB dE dB O de
1 Zle.000 13.14 -30.35 4350 2Z3.78 1435 .64 z27.64 Peak = ===
Z 242,000 12.58 -33.42 46.00 2Z24.81 1lZ.&9 £.81 27.53 Peak R i
2 Z&9_ 600 15.87 -30.33 4&6.00 2z7.8l1 12.E3 Z2.95 z7.4% Peak o i
4 z97.600 ZE.6%9 -E3.31 45.00 33.7% 1l3.14 3.07 27.31 Peak i mTT
SPORTON International Inc. FCC ID : FSUGG0005
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FCC TEST REPORT Report No. : F462907

& Level (dBuVYim) Date: 2004-07-09 Time: 04:29:14
FCC CLASS-B
f -6dB
|
30
1
2 3 3
=2 30 b4, 98. 132, 166. 200
Frequency {(MHz)
Site CN3CHO3-HY
Condition : FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT - 27MHz EiR T

Model CWG-12%
Power  : 120Wac/d0Hz
Memo : Z Plan

Ower Limit Bead Probe Cable Preamp int Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MH=z dBul/m dE dBul/m dABull dE dE dE cm deqg

| i 54.140 19.66 -20.34¢ 40.00 36.21 10.19 l.25 27.939 Peak i ==

z gl.000 11.08 -Z8.%& 40.00 Z7.50 S.587 1.55 z7.94 FPeak R -——=

e lo0g.000 1l0.88 -3Z2.6Z 43.50 Ze.60 10.321 1.85 Z7.88 Peak i -———

4 125000 10.&3 -32.87 43.50 Z4.91 11.E5¢ 1l.92 Z7.82 Peak e -

L 1&gz 000 13.14 -30.36 43.E50 EE_82 1z.79 2.31 27.78 Peak i -

& 189000 14.Z1 -E9.89% 43.50 Z5.00 1l4.46 z2.47 2ZT7.7E Peak i Sl
SPORTON International Inc. FCC ID - FSUGG0005
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FCC TEST REPORT

Report No. : F462907

Level (dBuv/m)
&0

Date: 2004-07-09 Time: 05:13:36

FCC CLASS-B
i
|
|
30
T2 &
-20
200 360. 520. 680, 840, 1000
Frequency (MHz)
Site c03CHD3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT  :27MHz SRR
Ilodel CWiG-12X%
Fower  : 120Vacif0Hz
Memo  :Z Plan
Owver Limit Bead Probe Cahle Preamp int Table
Freq Lewvel Limit Line Lewel Factor Loszs Factor Remark Pos Pos
MHz dBuV/m dE dBEul/m dBEull dE dE dB oI deg
1 zle. 000 14.16 -E5.34 43,50 24.80 1l4.36 z2.64 Z7.564 Peak s SEa
4 243.000 13.21 -32.79 45.00 25.24 1lz.69 2.81 27.53 Peak R Sha
3 z270.000 12.92 -33.08 456.00 Z24.84 1lz.54 2.96 2z7.4Z Peak —kplac i
-
. Nt/
Test Engineer :
Jay
SPORTON International Inc. FCCID : FSUGG0005
TEL : 886-2-2696-2468 Page No. : 310f37

FAX : 886-2-2696-2255

Issued Date : July 17, 2004



FCC TEST REPORT Report No. : F462907

6.4.4 Photographs of Radiated Emission Test Configuration
® The photographs show the configuration that generates the maximum emission.

462907

FRONT VIEW
462907
REAR VIEW
TR [TITE
'!’_‘_”" LT R
SPORTON International Inc. FCCID : FSUGG0005
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462907

X Plan
462907
Y Plan
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462907

Z Plan
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FCC TEST REPORT Report No. : F462907

7. Antenna Factor & Cable Loss

Frelaluency Antenna Factor Cable Loss Frelaluency Antenna Factor Cable Loss
Hz) (dB (dB) (dB (dB)
15.35 4.50 1000 2410 3.92

35 13.63 1.13 2000 27.40 5.66
40 11.11 1.18 3000 30.00 7.20
45 10.59 1.26 4000 32.60 9.36
5 6.47 1.31 5000 33.40 9.16
55 5.83 1.34 6000 34.20 10.70
60 5.18 1.43 7000 35.30 12.16
65 4.81 1.52 8000 36.90 13.12
70 4.43 1.56 9000 38.10 13.81
7% 5.10 1.57 10000 39.00 14.83
80 5.91 1.60 11000 38.60 15.83
85 7.33 1.66 12000 39.50 1711
90 8.74 1.75 13000 39.30 17.62
95 9.05 1.76 14000 41.60 18.37
100 9.36 1.83 15000 40.60 19.10
110 9.65 1.86 16000 37.20 19.72
120 9.97 1.92 17000 40.20 21.98
130 10.51 2.00 18000 48.90 21.22
140 10.32 2.1 19000 37.60 23.90
150 942 2.18 20000 37.30 24.07
160 8.09 2.22 21000 37.00 25.49
170 7.43 2.26 22000 38.00 24.92
180 7.60 2.31 23000 38.70 25.60
190 7.43 2.37 24000 38.60 25.70
200 7.26 2.43 25000 2410 3.92
220 9.11 2.56 14000 27.40 5.66
240 10.88 2.70 15000 30.00 7.20
260 11.75 2.83 16000 32.60 9.36
280 11.55 2.93 17000 33.40 9.16
300 11.36 3.03 18000 34.20 10.70
320 12.03 3.13 19000 35.30 12.16
340 12.69 3.23 20000 36.90 13.12
360 13.33 3.32 21000 38.10 13.81
380 14.00 3.41 22000 39.00 14.83
400 14.63 3.48 23000 38.60 15.83
450 15.33 3.71 24000 39.50 17.11
500 16.03 3.85 25000 39.30 17.62
550 16.65 4.03
600 17.29 4.32
650 17.64 4.51
700 18.00 4.54
750 18.39 4.90
800 18.79 5.04
850 19.10 5.04
900 19.42 5.20
950 19.58 5.28
1000 19.75 5.58

SPORTON International Inc. FCCID : FSUGGO0005
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FCC TEST REPORT

Report No. : F462907

List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
EMC Receiver R&S ESCS 30 10032 |9KHz-2.75GHz | Jun. 23,2004 (Ccc’gg‘;cﬂi’(';
Conduction
LISN MessTec NNB-2/16Z |  2001/008 | 9KHz-30MHz | May03,2004 | =50 00
LISN MessTec NNB-2/16Z | 2001/009 | 9KHz—-30MHz | Apr. 19,2004 (ngga‘cﬂ%’)‘
(Support Unit)
Conduction
EMI Filter LINDGREN LRE-2060 1004 <450 Hz N/A (COO1-HY)
EMI Fiter LINDGREN N6006 201052 0~ 60 Hz N/A oo
. Conduction
RE Cable-CON Suhner Switzerland RG223/U CB029 9KHz~30MHz Dec. 24, 2003 (CO01-HY)
% Calibration Interval of instruments listed above is one year.
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
3m Semi Anechoic 30MHz~1GHz Radiation
Chamber SIDT FRANKONIA | SAC-3M 03CHO3-HY " Jun. 21,2004 | (2 ci0a i)
Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz | Aug. 23,2003 | Radiation
e (03CHO3-HY)
. Radiation
Amplifier HP 8447D 2944A09072 | 100KHz ~ 1.3GHz | Nov. 05,2003 | oofiiatfi)
N Radiation
Biconical Antenna | SCHWARZBECK | VHBB 9124 301 30MHz ~200MHz | Jul. 24,2003 | (aciioatiyy
Log Antenna SCHWARZBECK | VUSLP 9111 221 200MHz -1GHz | Jul. 24, 2003 Radiation
e (03CHO3-HY)
Radiation
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz | Dec. 03,2003 | ocioa vy
- Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz | Jul. 23,2003 | (5 ctioatiyy
Radiation
Horn Antenna EMCO 3115 6821 1GHz — 18GHz Sep. 12, 2003 (03CHO3-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A (03CHO3-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 1m-4m N/A (03GHO3-HY)
Horn Antenna Schwarzbeck BBHA9170 154 15GHz~40GHz | Jun. 09,2004 |  Radiation
Y (03CHO3-HY)
RF Cable-HIGH Jye Bao RG142 | CBO30-HIGH | 1GHz~29.5GHz | Dec. 05,2003 | . Radiation
: s (03CHO3-HY)

% Calibration Interval of instruments listed above is one year, except for Horn Antenna, BBHA9170.
% Calibration Interval of Horn Antenna, BBHA9170, is three years.
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Report No. : F462907

9. Uncertainty of Test Site

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

confidence of 95%

U=2Uc(y)

Contribution Uncertainty of i

B Probability u(x,)

Distribution

Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch
EECS'\‘;;:AY::’; = +0.34/-0.35 |U-shape 0.24
Uncertainty=20log(1-'1*T'2)
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of 2.26

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of i
dB Plrot)'abi!ity u(xi)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch
Receiver VSWR I'1= 0.20
+0.39/-0.41 U-shaped 0.28
Antenna VSWR I'2=0.23
Uncertainty=20log(1-I"1*T"'2)
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of 2.54
confidence of 95% U=2Uc(y)
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